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samranas. FCC RADIO TEST REPORT Report No. : FG052301B
Frequency Stability
Test Conditions LTE Band 5 (BPSK) / Middle Channel Limit
Temperature Voltage BW 15kHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0091
40 Normal Voltage 0.0085
30 Normal Voltage 0.0053
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0042
PASS
-10 Normal Voltage 0.0011
-20 Normal Voltage 0.0151
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0158
Note:
1. Normal Voltage =3.6 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =3.7 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A5-15 of 15
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ssamonias. FCC RADIO TEST REPORT Report No. : FG052301B

LTE Band 12
Peak-to-Average Ratio
Mode LTE Band 12 / 15kHz
Mod. BPSK QPSK Limit: 13dB
T Size 1T 1T Full T Result
Lowest CH 2.23 1.77 3.97
Middle CH 2.20 1.74 3.97 PASS
Highest CH 2.20 1.77 4.00

TEL : 886-3-327-3456 Page Number 1 Al2-10f 15
FAX . 886-3-328-4978
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samonis. FCC RADIO TEST REPORT Report No. : FG052301B
26dB Bandwidth
Mode LTE Band 12 : 26dB(kHz)
Subcarrier Spacing 15k
Mod. QPSK
Lowest CH 205.00
Middle CH 205.00
Highest CH 205.00
TEL : 886-3-327-3456 Page Number : Al2-4 of 15
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samonis. FCC RADIO TEST REPORT Report No. : FG052301B
Occupied Bandwidth
Mode LTE Band 12 : OB(kHz)
Subcarrier Spacing 15k
Mod. QPSK
Lowest CH 187.81
Middle CH 186.61
Highest CH 187.41
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Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 707 47602 MHZ 11.95 dém
T1 1 707 406893 MHz 2.47 dBm Oce Bw 186.6133866,13 kHz
T2 1 707, 593506 MHz 3.53 dBm
i T
L JL Measuring... ] 4

Highest Channel / 15kHz / QPSK

Spectrum

(®)

Ref Level 30.00 dam

Offset 10.00 dé @ RBW 3 khz

o At 30dE @ SWT  601ms @ VBW 10kHz Mode Sweep
GATIEXT
(@ 1Pk Max
M1l 12.01 dBm
715.777620 MHz
2048 OccBw 187.412587413 kHz
10 d8; i
B A TR o 7
T u” f w"‘l il ey IU\
0dem il I
/ \
-0 - FYia IRy N
M 4 oy
N,V Tl i Yy
ol
-30
-0 d
50
-60 d
CF 715.8 MHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 71577762 MHz 12.01 dém
T1 1 715 706404 MHz 1.18 dBm Oce Bw 187.412687413 kHz
T2 1 715 593906 MHz 1.99 dém
i T
L JL Measuring... N e 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

Conducted Band Edge

LTE Band 12/ 3.75kHz / BPSK

Lowest Band Edge /1T Highest Band Edge /1 T
Spectrum @ Spectrum ﬂnﬂ
Ref Level 20.00 d8m  Offset 10.80 d& @ RBW 30 kHz Ref Level 30.00 dérm  Offset 10.80 d& & RBW 30 kHz
o att 308 SWT  63.1ps @ VBW 100 kHz  Mode Auto FFT o At 0dE SWT  63.1ps @ VBW 100kHz Mode &uto FFT
GAT:EXT GAT:EXT
(@ 1~m AvgPwr (@ 1rm AvgPwr
M1[1] -56.68 dBm M1[1] 27.93 dBm)|
In 697.99990 MHZz| 716.00100 MHz|
20 dém y 20 dam i'r‘
|
10 dBm ’( \‘ 10 dBm |‘
. i ]
il |
-10 dem T -10de [ |
J ' D1 -13.000 dBm r ~
-20 dBm J L 20dB
N AR PYRRP!
-0 dem A J,’ ! [l 30 derr ff\ Al /A -
/7 VL \‘ ] \
-40 dBm ! 40 dery |
Ve
N f\\’ _/} \J \ | \v/ L\‘f
50 da;:w LS TAVYi v A 50 dem Tl vy /"l\u\ A
s N - / "' I \ 8\
\Gddn Vo VM }Méf:l\f Rl NRRAYAS
CF 699.0 MHz 1001 pts Span 2.4 MHz CF 716.0 MHz 1001 pts Span 2.5 MHz
]" Measuring... QRO S 4 L J" Measuring...  UARRELLD e 4
Dazer 2d.JUL.Z020 ! Date: 30.JUL.2020 13:53:44
LTE Band 12 / 3.75kHz / QPSK
Lowest Band Edge /1T Highest Band Edge /1 T
Spectrum @ Spectrum o
Ref Level 30.00 dem  Offset 10.80 dB @ RBW 30 kHz Ref Level 30.00 dBm  Offset 10.80 d8 @ RBW 30 kHz
le Att 30de  SWT  63.1ps @ VBW 100 kHz  Mode Auto FFT |= Att 30de SWT  63.1ps @ VBW 100kHz Mode Auto FFT
GATEXT GAT:EXT
@ LR AvagPwr @ LRm AvgPwr
M1[1] -58.15 dBm| M1[1] 26.82 dBm|
h 697.99990 MHz A 716.00100 MHz
+ 20 dém {
Il |
/ | 10 dBm |‘
In Jl
i |
- 10 ds I
D1 -12.000 dBm i l D1 -13.000 dBm r ~
-20 dBm } { 20dB 1
J
A r \J L4
LA N AN
S V] | \
ot
-40 dBm - -40 dBn = <
- K [ 7 .
. }“\/./ ~J Ay \/ ey
50 dBm Iy '\ VAN PV . i \/ 50 dem 7 ~VTYY -
.’J‘J\p\;, AW Y \ U’\__,t'\’\\ r‘ﬁ.f' /‘/\J‘/\“ v A I
-60 dBm—4 -0 dBem U;\V
ol L AL 1001 pts Span 2.4 Mhz )| [ CF 716.0 MHz 1001 pts Span 2.5 MHz
3
il Measuring...  QUANELELD WS il il T Measuring...  MEALALALD W Y,
Date: 24.JUL.2020 G:14 . L2020 >
TEL : 886-3-327-3456 Page Number 1 A12-8 of 15

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 2/ 15kHz / BPSK

Lowest Band Edge /1T

Highest Band Edge /1T

Spectrum

=)

jo Att
GATIEXT

30de SWT

Ref Level 30.00 dem Offset 10.80 dB & RBW 30 kHz
63.1 ps @ VBW 100 kHz

Mode Auto FFT

(@ 1Rm AvgPwr

J& ALL
GATEXT

Spectrum

@)

30dE SWT

Ref Level 30,00 dérm  Offset 10.80 d& & RBW 30 kHz

63.1 ps @ VBW 100 kHz

Mode Auto FFT

(@ 1Rm AvgPwr

mM1[1] -54.54 dBm| M1[1] 28.69 dBm|
(‘ 697.99980 MHZz| ',\_ 716.00100 MHz|
20 dBm \I 20 dam B
|
10 dBm ! 10 dBm / \
od ! ]‘ ods r |
! i 10.de
I \ D1 -13.000 dBm ’ T
-20 dBm 20 dB 1
[ ’\‘
Wy . I
Al g VARG
-30 dgm /_/ U t T \ -30 dB \ /J —
-40 dBm \ | 40 dBy } |
] i
~ Jt{k‘ ‘\ A h ]\_r/' \-\J/\ -
-50 dBmyy Ay == s 50 dermn - — —= =
A A M A AR o~ P Y, WS ALA N \
V 0 B o ) v 'n‘f 3 o A T
CF 699.0 MHz 1001 pts — Span 2.4 MHz CF 716.0 MHz 1001 pts Span 2.5 MHz
—
il Measuring...  @EOLLLLLD R AL )il T easuring...  WRRNRRNLD W y
-~ 3
Date: 24.JUL.2Z02 2 Date: 30.JUL.2020 13:54:35

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 2/ 15kHz / QPSK

Lowest Band Edge /1T Highest Band Edge /1 T
Spectrum ||| Spectrum i
Ref Level 20.00 d8m  Offset 10.80 d& @ RBW 30 kHz Ref Level 30.00 dérm  Offset 10.80 d& & RBW 30 kHz
o att 3008 SWT  63.1ps @ VBW 100 kHz  Mode Auto FFT o att 30dE SWT  63.1ps @ VBW 100 kHz Mode Auto FFT
GAT:EXT GAT:EXT
(@ 1~m AvgPwr (@ 1Rm AvgPwr
Mi[1] -53.83 dBm| M1[1] 24.06 dBm
697.99980 MHZz| ’,-\. 716.00100 MHz|
20 dam \| 20 dem { ¥
10 dBm | 10 dBm / \\
0de ! ] ods r |
! ‘\ -lode
dBm J “ D1 -13.000 dBm ’ T
-20 dBm ,~J 1 -20 dB [ —-r-
R . R ‘
oo / VAN 0 dee Ny
J VT ] a
- | \
-40 dBm ! _40 den )
/ ~J | A
| \-, v lL/ \v’ X
-50 dBme v X 50 dem — - Y
Apen | AT VA R M A VAN
\ /v\;—*\,J\/ VRNVAAVESy o TV [ AP s va/
50 e intad 50 & \ \;‘ i LARAY ' &
CF 699.0 MHz 1001 pts Span 2.4 MHz CF 716.0 MHz 1001 pts Span 2.5 MHz
3
]—' Measuring...  ERARREEND e Z|L R Measuring... LULnLLLED y
Date: 24.JUL.2020 13:41:05 ba | JUL.2020  13:55:00
Lowest Band Edge / Full T Highest Band Edge / Full T
Spectrum =r|| Spectrum L
Ref Level 20.00 d8m  Offset 10.80 d& @ RBW 30 kHz Ref Level 30.00 dérm  Offset 10.80 d& & RBW 30 kHz
o att 3008 SWT  63.1ps @ VBW 100 kHz  Mode Auto FFT o att 30dE SWT  63.1ps @ VBW 100 kHz Mode Auto FFT
GAT:EXT GAT:EXT
(@ 1~m AvgPwr (@ 1Rm AvgPwr
Mi[1] -55.07 dBm| M1[1] 17.51 dBm)
697.99980 MHZz| 716.00100 MHz|
20 dBm 20 dem
Iy A
Vava VA
10 dBm \7 \ 10 dBm / A
ods | o ! |
| I
I‘ ‘ 10 de I -
dBm ] T D1 -13.000 dBm j i
—_ | — \
-20 dém }{ x ‘/‘J\\ -20 dB 1 \ \
-30 derm / ‘\ -30 e { 1
/ \
Y Y ™
-40 dem / JU i va _40 dBrr — \ 7oA 7
ey VN, ~) VY VA
50 dBrm AT (VAR -50 de— T
NIV RATR || Ay YN
PrARY \ Y i i [
R 0 dém
CF 895.0 MH=2 1001 pts 5pan 2.4 MHz | || CF 716.0 MHz 1001 pts Span 2.5 MHz
m——
il Measuring...  UURREECHD e 4 Measuring...  LULLRRCED e y
%
Date: 24.JUL.2020 3:41:32
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

Conducted Spurious Emission

LTE Band 12 / 3.75kHz

Lowest Channel / BPSK

Lowest Channel / QPSK

Spectrum = || spectrum o
Ref Level 30.00 dém Offset 10.80 dB & RBW 1 MHz Ref Level 30,00 d8m  Offset 10.80 dB & RBW 1 MHz
| Att 30de SWT 77.9ms & VBW 3 MHz Mode Auto Sweep | Att 30ds  SWT 7.9 ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ 1Rm Max
M1 M1[1] 22.48 dBm M1 M1[1] 22.52 dBm
2 699.430 MHz| 2 699.430 MHz|
20 20 fiem
10 dB 10 gem
0 dbm 0 dbm
~10/dem ~10|dem
D1 -13.000 dEém D1 -13.000 dBm
-20|dB -20|dB
-30|dBm I -30(dam
ol 4ol WM‘ T
-50 dB| -50 dB
-60 dBm -60 dBm
Start 30.0 M:Z 1-9501 pts S(lmlg.ﬁ GHz Start 30.0 MSZ 19501 pts SIDE 19.5 GHz
L )i J Ready BRRER R g 4l il J Ready ] Y
Date: 23 11:00:02 Datez 23

Middle Channel / BPSK

Middle Channel / QPSK

Spectrum ué} Spectrum :%:'
Ref Level 30.00 dBm Offset 10.80 dB & RBW 1 MHz Ref Level 30.00 dBm  Offset 10.80 dB & RBW 1 MHz
lo Att 30 de SWT 77.0ms & VBW 2 MHz  Mode Auto Sweep | Att 30ds  SWT 77.9ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ 1Rm Max
M M1[1] 22.17 dBm M1 M1[1] 22.29 dBm
r 707.420 MHz 2 707.420 MHz
20 der 20 gem
10 g8 10 gem:
0 dim 0 dgm
-10|dBm -10|d8m
D1 -13.000 dBm D1 -13.000 dBm
-20|dB -20|dB
30|dBm -30[dBm
“tofderi— WM*’ uld ] e WM i,
<50 dBl <50 dB
-60 dBm -60 dBm
Start 30.0 NI:Z 1-9501 pts S(lmlgﬂ GHz Start 30.0 MSZ 19501 pts SIDE 19.5 GHz
L )i )i Ready [EERERR P il J Ready CERRRRRRD b P
Date: 23.JUL.2020 10:18:12 Date: 23.JUL.202 10:1 3

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-11 of 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 12 / 3.75kHz

Highest Channel / BPSK

Highest Channel / QPSK

Spectrum

FAX . 886-3-328-4978

=1 [ spectrum w
Ref Level 30,00 dBm  Offset 10.80 0B & RBW 1 MHz Ref Level 30,00 dem  Offset 10.80 dB & RBW 1 MHz
lo att 30d8 SWT  77.9ms @ VBW 3MHz  Mode Auto Sweep o Att 30ds SWT  77.8ms @ VBW 3MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm Max @ 1rm Max
M1[1] 21.03 dBm M1[1] 21.10 dBm
1 716.410 MHz 11 716.410 MHz
20 e 20 gem
10 ¢ 10 gem
0 dm 0 dér
10/dem -10 dem
D1 -13.000 deém D1 -13.000 dBm
-20(d -20/d
30dBrm -30/dem
aolss ' wwwmwm ol
50 d8 504
50 dBm 60 da
Start 30.0 MHZ 19501 pts Stop 19.5 GHz | | [ Start 30.0 MHz 19501 pts Stop 19.5 GHz
— Lt e | A
L )i ] Ready ™) il )il ] Ready R ) P
Date UL.202 14:12:26 ate: 30.JUL.2020 1 1 16
TEL : 886-3-327-3456 Page Number 1 A12-12 of 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 12/ 15kHz
Lowest Channel / BPSK Lowest Channel / QPSK
Spectrum u%’ Spectrum %’
Ref Level 30.00 dém  Offset 10.80 dB & RBW 1 MHz Ref Level 30,00 dBm Offset 10.80 dB & RBW 1 MHz
|= Att 30de SWT 77.9ms & VBW 3 MHz Mode Auto Sweep |» ALt 30de  SWT 7.9 ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ LRm Max
. Mi[1] 21.17 dBm M1[1] 20.75 dBm
M1 715.410 MHz a1 715.410 MHz
20 e 20 Fem
10 g8 10 gem:
0 dém 0 dgm
-10[dBm -10/dsm
D1 -13.000 dBm D1 -13.000 dBm
-20/dB -20|dB
-30|dBm -30|dBm
—40[dBm
<50 dBl <50 dB
-60 dBm -60 dBm
Start 30.0 NI:Z 1-9501 pts Stop 19.5 GHz Start 30.0 MSZ 19501 pts SIDE 19.5 GHz
L )i J Ready L] e 4L il J Ready y
Date 30.JUL.2020 1 10:3 Date: 30.JUL.2020 14:09:31
Middle Channel / BPSK Middle Channel / QPSK
Spectrum ué? Spectrum u%:
Ref Level 30.00 dBm Offset 10.80 dB & RBW 1 MHz Ref Level 30.00 dBm  Offset 10.80 dB & RBW 1 MHz
e att 30de SWT  77.9ms @ VBW 3 MHz Mode Auto Sweep e att 30d8 SWT  77.0ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ 1Rm Max
M1 Mi[1] 22.31 dBm M1 M1[1] 22.33 dBm
r 707.420 MHz 2 707.420 MHz
20 g 20 fiBm
10 g8 10 gem:
0 dbm o dpm
-10[dem -10[dem
D1 -13.000 dBm D1 -13.000 dBm
-20|dB -20|dB
-30|dBm -30[dBm l q
—0fden| N WWM “\‘Mh b ~0|dent
<50 dBl <50 dB
-60 dBm 60 dBm
Start 30.0 NI:Z 1-9501 pts Stop 19.5 GHz Start 30.0 MSZ 19501 pts SIDE 19.5 GHz
L Jj J Ready M 4| L il J Ready [ 1] i
Date: 22 10:20:40

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 12 / 15kHz

Spectrum =1 [ spectrum w
Ref Level 30.00 dbm _ Offset 10.80 dB & RBW 1 MHz Ref Level 30,00 dém _ Offset 10.80 dé & RBW 1 MHz
o At 30dE SWT  77.9ms @ VBW 3MHz Mode Auto Sweep o att J0d2  SWT  77.9ms @ VBW 3 MHz Mode Auto Sweep
SGL Count_100/100 SGL Count_100/100
(@ 1rm Max (@ 1rm Max
] M1[1] 21.17 dBm M1[1] 20.75 dBm
b 715.410 MHz b 715.410 MHz
20 e 20 Fem
1048 10 ¢Bm
0 dbm 0 dr
-10/dBm -10|dem
D1 -13.000 dém D1 -13.000 dBm
-20(d -20/d
-30/dBm -30|dem
P WWWMM oldem WMM
50 B 50 de
-60 dBm 60 d8
Start 30.0 MHz 19501 pts Stop 19.5 GHz | | [[Start 30.0 MHz 19501 pts Stop 19.5 GHz
= Laz e | A
L )i ] Ready ™) il )il ] Ready R ) P
date 30.JUL.2020 14:10 Jate: 30.JUL.2020 14:09:3

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No. : FG052301B
Frequency Stability
Test Conditions LTE Band 12 (BPSK) / Middle Channel Limit
Temperature Voltage BW 15kHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0095
40 Normal Voltage 0.0139
30 Normal Voltage 0.0093
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0041
0 Normal Voltage 0.0100
PASS
-10 Normal Voltage 0.0151
-20 Normal Voltage 0.0147
-30 Normal Voltage 0.0068
20 Maximum Voltage 0.0041
20 Normal Voltage 0.0000
20 Battery End Point 0.0028
Note:
1. Normal Voltage =3.6 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =3.7 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A12-15 of 15

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG052301B

LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 15kHz
Mod. BPSK QPSK Limit: 13dB
T Size 1T 1T Full T Result
Lowest CH 2.20 1.77 4.06
Middle CH 2.20 1.74 4.09 PASS
Highest CH 2.20 1.77 4.09

TEL : 886-3-327-3456 Page Number 1 Al3-10f 15
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 13/ 15kHz / BPSK

Lowest Channel / 1T

Spectrum

Ref Level 30.00 dam
30 dB

o Att

TRGEXT.

Offset 10.80 do
AQT

11.7 ms @ RBW 200 kHz

(@153 view

loF 777.1 MKz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 100000

Mean Peak Crest | 10% | 104 | 0a%s | 0.010% |
Trace 1 | 20.56 dem | 22.81 dém 223 db 0.17 d8 2.00 db 2.20 db 223 db
Marker
i
L i Measuring... B ]

Middle Channel/ 1T

Spectrum

Ref Level 30.00 dam
o Att 30 dB

TRGEXT.

Offset 10.00 de

AQT 117 ms @ RBW 200 kHz

(@153 view

0o T

lcF 782.0 MKz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 100000

Mean Peak Crest | 10% | 104 | 0a%s | 0.010% |
Trace 1 | 20.63 dem | 22.84 dBm ZZ1db 0.1% d8 2.03 db 2.20 db 223 db
Marker
i
L i Measuring...  EUERELALD S 4

Highest Channel/ 1T

Spectrum

Ref Level 30.00 d&ém
= Att 30 dB
TRGIEXT

Offset 10.80 o8

AQT 117 ms @ RBW 200 kHz

(@153 view

lcF 786.9 MKz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 100000

Mean Peak Crest | 10% | 104 | 0a%s | 0.010% |
Trace 1 | 20.64 dém | 22.87 dém Z.22 db 0.17 d8 2.00 db 2.20 db 223 db
Marker
i
L i Measuring...  QESRENNNN S 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052301B

LTE Band 13/ 10MHz / QPSK

Lowest Channel / 1T

Lowest Channel / Full T

(=)

Spectrum
Ref Level 30.00 dém Offset 10.80 d&

o art 30d8 AQT  11.7ms @ RBW 200 kHz
TRG:EXT

(@153 view

e =)

Ref Level 30.00 dam  Offset 10.80 d@

o Att 30dE AQT 117 ms @ RBW 200 kHz
TRGEXT.
(@153 view

loF 777.1 MKz

Meaan Pwr + 20.00 dB

leF 777.1 MKz Mean Pwr + 20,00 dB

Complementary Cumulative Distribution Function

samples: 100000

Complementary Cumulative Distribution Function samples: 100000

Mean Peak Crest | 100 | 106 | 0. | 0.010% | Mean | Peak | crest | 100 | 106 | 0. | 0.010% |

Trace 1 | 20.62 dem | 22.43 dém 1ELdE 0.12 d& 136 d& 177 db 1.63 db Trace 1 | 15.65 dem | 24.12 dém 4.27 db 2.0% da 354 dB 4.06 db 4.20 b

Marker Marker
i T . i T "

L JL | Measuring... [N ] L JL | Measuring... [N ]
Spectrum Spectrum

Ref Level 30.00 dém  Offset 10.60 d& Ref Level 30.00 dém  Offset 10.60 d&
o att 30dE AQT 117 ms @ RBW 200 kHz o att 30dE AQT 117 ms @ RBW 200 kHz

TRGEXT TRGEXT

@155 View @155 View

lcF 782.0 MKz

Meaan Pwr + 20.00 dB

lcF 782.0 MKz Mean Pwr + 20,00 dB

Complementary Cumulative Distribution Function

samples: 100000

Complementary Cumulative Distribution Function samples: 100000

Mean | Peak | crest | 100 | 106 | 0. | 0.010% | Mean | Peak | crest | 100 | 106 | 0. | 0.010% |

Trace 1 | 20.65 dem | 22.38 dBm 1.77 db 0.17 d& 133 dB 1746 1.60 d& Trace 1 | 15.64 dBm | 24.15 dém 4.22 db 2.0% da 351de 4.0% db 4.20 b

Marker Marker
i T . i T "

L JL | Measuring 4 L JL | Measurin:

Spectrum Spectrum

Ref Level 30.00 dém  Offset 10.60 d& Ref Level 30.00 dém  Offset 10.60 d&

o att 0GB AQT 117 ms @ RBW 200 kHz 0GB AQT 117 ms @ RBW 200 kHz

TRGEXT

(@153 view

lcF 786.9 MKz

Meaan Pwr + 20.00 dB

lcF 786.9 MKz Mean Pwr + 20,00 dB

Complementary Cumulative Distribution Function

samples: 100000

Complementary Cumulative Distribution Function samples: 100000

Mean Peak | crest | 100 | 106 | 0. | 0.010% | Mean | Peak | crest | 100 | 106 | 0. | 0.010% |
Trace 1 | 20.65 dem | 22.45 dém 1.60 d& 0.17 d& 136 d& 177 db 1.60 d& Trace 1 | 15.61 d&m | 24.08 dém 4.17 b 2.0% da 354 dB 4.0% db 4.17 b
Marker Marker
i T . i T "
L JL | Measuring... 4 L JL | Measuring... 0 e 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonis. FCC RADIO TEST REPORT Report No. : FG052301B
26dB Bandwidth
Mode LTE Band 13 : 26dB(kHz)
Subcarrier Spacing 15k
Mod. QPSK
Lowest CH 208.99
Middle CH 218.58
Highest CH 206.59
TEL : 886-3-327-3456 Page Number : A13-4 of 15
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ssamonias. FCC RADIO TEST REPORT Report No. : FG052301B

LTE Band 13

Lowest Channel / 15kHz / QPSK
(pecram =)

Ref Level 30.00 dém  Offset 10.60 do e RBW 3 kHz

jo ALt 30 dBE & SWT 601 ms @ VBW 10kHz Mode Sweep
GAT:EXT
@ 1Pk Max
M1[1] 11.27 dBm
777.077220 MHz|
20 d8 W ndp 26.00 dB|
10 b v By 208.990000000 kHz|
- . e i 3718.2|
- I T G Y e
m T

o s

&
Ll
I
30
-0 d
50
-60 d
CF 777.1 MHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 77707722 MHz 11.27 dém ndB down 208,599 kHz
T1 1 776,90051 MHz -14.58 dBm nd8 26.00 dB
T2 1 777.1995 MHz -12.45 dBm Q factar 3716.2
i T ——
L Ji | Measuring... [T i

Middle Channel / 15kHz / QPSK
(Spocmm ) (®)

Ref Level 30.00 dém  Offset 10.60 do e RBW 3 kHz

o At 30dE @ SWT  601ms @ VBW 10kHz Mode Sweep
GATIEXT
(@ 1Pk Max
[IETEN] 11.54 dBm
781.977620 MHz
2048 ; ndn 26.00 dB
) T By 218.580000000 kHz
10 d8; . r i)
" T TR, G h 3577.5
I G AN LWLV .
0 dBm f‘ ‘,1
-0 ‘M >
Y Yt
Wﬂhﬁ\w MY hall VAN N
Z‘W"ﬂ [ ""*ﬂ'"rl
-30
-0 d
50
-60 d
CF 782.0 MHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 TEL.ETT62 MHZ 11.54 dBm ndB down 218,58 kHz
T1 1 78189051 MHz -14.06 dBm nd8 26.00 dB
T2 1 762, 10909 MHz -14.84 dBm Q factar 3577.5
i T .
L JL | Measuring... ) 4

Highest Channel / 15kHz / QPSK

Ref Level 30.00 dom  OFfset 10.00 46 @ RBW 3 kHz

o At 30dE @ SWT  601ms @ VBW 10kHz Mode Sweep
GAT:EXT

(@ 1Pk Max

M1[1] 11.62 dBm|
7
20 do 786.877620 MHZ|

i 26.00 dB|
AL

10 dB: 206.590000000 kHz

3808.8]

0 dBm L

-10 p

1
Il
LT il H”‘JJ s,

21 1
W T
L L
-30
-0 d
50
-60 d
CF 786.9 MHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 766, 67762 MHZ 11.62 dém ndB down 206,59 kHz
T1 1 786, 79171 MHz -14.57 dBm nd8 26.00 dB
T2 1 766,9983 MHz -15.37 dBm Q factar 3B0E.6
N T -
[ )j | Measuring.. MARERAAND W i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonis. FCC RADIO TEST REPORT Report No. : FG052301B
Occupied Bandwidth
Mode LTE Band 13 : OB(kHz)
Subcarrier Spacing 15k
Mod. QPSK
Lowest CH 186.61
Middle CH 187.01
Highest CH 187.01
TEL : 886-3-327-3456 Page Number : A13-6 of 15

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 13

Lowest Channel / 15kHz / QPSK

Spectrum

=)

GAT:EXT

Ref Level 30.00 dém  Offset 10.60 do e RBW 3 khz
lo Att 30 dB @ SWT

691 ms @ VBW 10 kHz

Mode Sweep

(@ 1k Max

20 de;

mM1[1]

10 e

Oce Bw

11.37 dBm)|
777.077220 MHz|
186.613386613 kHz|

0 dBm

1
q:rl ,l-1,,llmbr e W ("] \J.r

AV

-10

PP AL

T
N "lr,\‘q\ -

R

-0

Jae i

CF 777.1 MHz

1001 pts

Span 400.0 kHz

Marker

X-value | Y-value |

Function

1 Function Result |

Type | Ref | Trc |
2 1
T1 1
T2 1

TT7.07722 MHz
777.006893 MHz
777.193506 MHz

11.37 dém
1.34 dém
1,47 dBm

Oce Bw

186.613386613 kHz

Measuring...

Middle Channel / 15kHz / QPSK

Spectrum

(®)

Ref Level 30.00 dém  Offset 10.60 do e RBW 3 khz

o At 30dE @ SWT  601ms @ VBW 10kHz Mode Sweep
GATIEXT
(@ 1Pk Max
M1l 11.30 dBm
781.976820 MHz
2048 . OccBw 187.012987013 kHz
10 d8; ], o
EET G L Y ,D‘F‘I\AJ oy Hﬁ{
0dem l’r I
/ !
e Aol ﬂr‘r HI%" g
AZLAT A WA,
! Y T T
30
-0 d
50
-60 d
CF 782.0 MHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 TELET6E2 MHZ 11.33 dém
T1 1 781,006404 MHz 1.29 dBm Oce Bw 187.012087013 kHz
T2 1 762093506 MHz 2.33 dém
i | Heasuring...

Highest Channel / 15kHz / QPSK

Spectrum

()

Ref Level 30.00 dam

Offset 10.00 dé @ RBW 3 khz

o At 30dE @ SWT  601ms @ VBW 10kHz Mode Sweep
GATIEXT
(@ 1Pk Max
M1l 11.37 dBm
786.877620 MHz
2048 ; OccBw 187.012987013 kHz
10 d8; ' |
1 po iy
T AT AT L Y R I
0 dBm - 4
o ‘
-0 Y, LM i
\ .
eI VY i W
T ] 4 ”"l“ll_ll
-30
-0 d
50
-60 d
CF 786.9 MHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 766, 67762 MHZ 11.37 dém
T1 1 786, 806893 MHz -0.10 dém Oce Bw 187.012087013 kHz
T2 1 766, 993906 MHz 2.07 dém
— - —
[ )j | Heasuring.. @ARRRRAAN e i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

Condu

cted Band Edge

LTE Band 13/ 3.75kHz / BPSK

Lowest Band Edge /1T

Highest Band Edge /1 T

o
Spectrum =r|| Spectrum v
Ref Level 20.00 d8m  Offset 10.80 d& @ RBW 30 kHz Ref Level 30.00 dérm  Offset 10.80 d& & RBW 30 kHz
o Att 30dE SWT  63.1ps @ VBW 100 kHz  Mode Auto FFT lo At 30de SWT  63.1ps @ VBW 100 kHz Mode Auto FFT
GAT:EXT GAT:EXT
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
Mi[1] -56.28 dBm| M1[1] 55.51 dBm
775.99800 MHz 788.00150 MHz|
20 dBm 4 20 dem "
\ f
10 dBm | 10 dBm !
y I i
-10 dBm ) }I -10 de l l
| l D1 -13.000 dBm ‘ t
-20 dBm f \ 20 dB ( i
-30 dBm T T 7T ﬂ -30 dBry ﬂ ~ f’\] 1
.y S \ [J H { \,. A\ b=
-40 dBm }’/\ / — ! 40 de ‘ Sl A
J/ AN
_ I Ln _n . PN \ L
50 dBm \ A Y \ = A ral -50 den ,‘/, \)- LY YV\"I T M1
Ny L A% J - . ey X ¥ \

v v A A ey "aWa Y4y
ATA! Y \f‘ 74! —/ ATy
L 1001 pts Span 2.5 MHz CF 787.0 MHz 1001 pts Span 2.5 MHz

Wait for Trigger...
]—' ] ait for Trigger... QUAREELHED e Al R Measuring... [UALNLLLE y
Date: 30.JUL.2020 1 4:36

30.JUL.2020 11:25:22

LTE Band 13/ 3.75kHz / QPSK

Lowest Band Edge /1T

Highest Band Edge /1 T

] I o
Spectrum ﬂ%’ Spectrum o
Ref Level 30.00 dem  Offset 10.80 dB @ RBW 30 kHz Ref Level 30.00 dBm  Offset 10.80 d8 @ RBW 30 kHz
lo Att 30de SWT  63.1ps @ VBW 100 kHz  Mode Auto FFT |& Att 30de SWT  63.1ps @ VBW 100kHz Mode Auto FFT
GATEXT GAT.EXT
@ LRm AvgPwr @ LRm AvgPwr
mM1[1] -56.97 dBm) M1[1] 53.91 dBm|
775.99800 MHz 788.00150 MHz
\ 20 dBm "
\ f
| 10 dBm !
|/ 1 i
\ } 10de l l
dBm { I D1 -13.000 dBm ‘ t
in . il
’ \ - ]
\ | ]
-30 dBm i fﬂ -30 dB / 1
A1 on | I \ /\ﬂm M
AN AN [ N
-40 dBm Nk o l 40 dB } \ S
A \
ay AV A\ \
-50 dém = Y 50 dBm A
1 VA4V, S NV A%AY2 A S / 7
/ - f N Ay Fav p aV;
f\//\,\fui//\fw N \/’"\J\f\.\/ A/ VA M O Y
-60 dBm -60dem
Cr77z.omiz 1001 pts Span 2.5 MHz | || CF 787.0 MHz 1001 pts Span 2.5 MHz
—
Measuring... ! ™)
il easuring. | BRRRRRE B Al R J Heasuring... NENNNNRD Vi
Date: 30.JUL.2020 1 - UL 202 1:24:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 13/ 15kHz / BPSK

Lowest Band Edge /1T

Highest Band Edge /1T

Spectrum

=)

Ref Level 30.00 dem Offset 10.80 dB & RBW 30 kHz

Spectrum

@)

Ref Level 30,00 dérm  Offset 10.80 d& & RBW 30 kHz

e Att 30de SWT  63.1ps @ VBW 100 kHz  Mode Auto FFT o Att 0 dE SWT  63.1ps @ VBW 100 kHz Mode Auto FFT
GAT:EXT GAT:EXT
@ 1Fm AvaPwr (@ 1rm AvgPwr
Mi[1] -54.21 dBm| M1[1] 58.55 dBm
" 775.99800 MHz 788.00150 MHz|
20 dém “ 20 dam -
| |
10 dBm i 10 dBm {‘ \
y IN o
i ]
-10 dém ! t 10 dB L1
, ‘ D1 -13.000 dBm { l
-20 dBm ( ‘ 20dB :
\ f
-30 dBm f ‘v\ \ )! I\ 30 dBry \’\ 7 \\f I
/ﬂf = \ by .
-40 dem f‘f\ | j[ 40 dery f / - / \\
J | (
50 dBm—pr- ~ 1 = : sy 50 dem f\’ - r’“\;’“‘ -

T LAVA T R AVARVINAA || avanvil i K VA [
“60 dem : 60 dBm— Avd \
CF 777.0 MHz 1001 pts Span 2.5 MHz CF 787.0 MHz 1001 pts Span 2.5 MHz

il Measuring...  MUARELLLD il AL )i Measuring.  GURRNANND Wi y
Date UL.2020 11:06 e UL.2020 11:23:17
TEL : 886-3-327-3456 Page Number 1 A13-9 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 13/ 15kHz / QPSK

Lowest Band Edge /1T Highest Band Edge /1 T
Spectrum ﬂé} Spectrum =
Ref Level 20.00 d8m  Offset 10.80 d& @ RBW 30 kHz Ref Level 30.00 dérm  Offset 10.80 d& & RBW 30 kHz
o Att 30dE SWT  63.1ps @ VBW 100 kHz  Mode Auto FFT o att 30dE SWT  63.1ps @ VBW 100 kHz Mode Auto FFT
GAT:EXT GAT:EXT
(@ 1~m AvgPwr (@ 1Rm AvgPwr
M1[1] -52.03 dBm)| M1[1] 56.91 dBm|
775.99800 MHz 788.00150 MHz|
: 20 dam -
| |
- ‘\ 10 dém { \
I
i i
J 10 dB L
D1 -13.000 dBmr i I‘ D1 -13.000 dim { l
-20 dBm l \ 20 de r ‘
-0 dem ,[\l 30 derr f\ |
A 7 { AL
AT ] N
40 dm A | 40 dii / A
| i \ [ = ~ 11
N J
50 dBm— g e ) 50 dBm: i¥al a 0
- W/ A
A M NS VAT Al V\\[\’J\ﬁ AN A
50 dem - S5 tam
CF 777.0 MHz 1001 pts Span 2.5 MHz CF 787.0 MHz 1001 pts Span 2.5 MHz
il Measuring...  EERREREND e 7| )y Measuring.  GURRNANND Wi y
Date: 30.JUL.2020 11:06:2 Date: 30.JUL.2020
Lowest Band Edge / Full T Highest Band Edge / Full T
Spectrum =r|| Spectrum =
Ref Level 20.00 d8m  Offset 10.80 d& @ RBW 30 kHz Ref Level 30.00 dérm  Offset 10.80 d& & RBW 30 kHz
o Att 30dE SWT  63.1ps @ VBW 100 kHz  Mode Auto FFT o att 30dE SWT  63.1ps @ VBW 100 kHz Mode Auto FFT
GAT:EXT GAT:EXT
(@ 1~m AvgPwr (@ 1Rm AvgPwr
Mi[1] -56.21 dBm| M1[1] 56.42 dBm
775.99800 MHz 788.00150 MHz|
20 dBm 20 dBm
10 dBm ,\f ‘\Jf\ 10 dBm (Jf \Vf\u’
o5 | \ oae | |
‘ l
J \u -10 de |
dB /J l D1 -13.000 dBrr ] l
20de / =
A f A
-30 derm . t -30 e ‘.’F ‘\
./ \ JavA i~ Yil'a'
40 dBm i 40 dery I I
I~ /
A\ LA S \\ ﬁ{ |-
‘ ~ d
50 dBém 7 -50 denm =
oA Y N\ W ' AN YAYN 0
P, \ A '3
60 Hem— \/ v \‘I A -«‘a\nf\;&.'?f[ - I \U\
G 747.0 MH2 1001 pts Span 2.5 MHz }| [ CF 787.0 MHz 1001 pts Span 2.5 MHz
I’ Measuring... EURRERLLD e 4| L J“ Measuring...  UARRELLD e 4
Date: 30.JUL.2020 1 04 ). JUL. 2020 11:34:21

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

Conducted Spurious Emission

LTE Band

13/ 3.75kHz

Lowest Channel / BPSK

Lowest Channel / QPSK

Spectrum = |[ spectrum =
Ref Level 30,00 dBm _ Offset 10.80 dB & RBW 1 MHz Ref Level 30,00 dém  Offset 10.80 d& & RBW 1 MHz
o att 30dB SWT  77.0ms @ VBW 3 MHz Mode Auto Sweep o At 30ds SWT  77.9ms @ VBW 3 MHz  Mode Auto Sweep
SGL Count_100/100 SGL Count_100/100
(@ 1Rm Max (@ 1Rm Max
- Mi[1] 21.94 dBm N M1[1] 21.95 dBm
v 777.310 MHz, = 777.310 MHZ
20 der 20 gem:
10ds 10 dBm
0 dgm 0 dgm
-10 B -10 e
D1 -13.000 dBm D1 -13.000 dBm
20 HB 20 da
-30 Hem -30 dam
40 pem WWM okem WMW*MM&M
50 dB 50 db
60 dBm -60 dam
Start 30.0 MHz 19501 pts Stop 19.5 GHz | | | Start 80.0 MHz 19501 pts Stop 19.5 GHz
S - - L =3 —_ L b
L )i J Ready BRRER R g 4l il J Ready ] Y
Date 11:16:32

Date:

Middle Channel / BPSK

Middle Channel / QPSK

Spectrum ué} Spectrum :%:'
Ref Level 30.00 dBm Offset 10.80 dB &« RBW 1 MHz Ref Level 30.00 dBém Offset 10.80 dB & RBW 1 MHz
le Att 30de SWT 77.9ms & VBW 3 MHz Mode Auto Sweep | Att 30ds  SWT 77.9ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ 1Rm Max
M1 Mi[1] 22.01 dBm)| | M1[1] 21.96 dBm
E 782.300 MHz| 1 782.300 MHZz
20 gBry 20 gBm:
10 dB 10 gem:
0 dgm 0 dgm
-10 HBm: -10 gBm
D1 -13.000 dBm D1 -13.000 dBrm
-30 HBm -30 HBm:
- WWWWM 0 WNWWMMM
50 dB -50 dB
-60 dBm -60 dBm:
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
P— - — L £ —_— L &
L )i )i Ready BERERRE P il J Ready CTTTTTTTOE ] P
Date: 30.JUL.2020 12:0

LJUL.2020

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG052301B

LTE Band 13/ 3.75kHz

Highest Channel / BPSK

Highest Channel / QPSK

Spectrum = || spectrum o
Ref Level 30.00 dém  Offset 10.80 dB & RBW 1 MHz Ref Level 30,00 dBm Offset 10.80 dB & RBW 1 MHz
o At 30ds SWT  77.9ms @ VBW 3 MHz Mode Auto Sweep o art S0ds SWT  77.9ms @ VBW 3 MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ LRm Max
. Mi[1] 21.86 dBm | M1[1] 21.86 dBm
! 787.290 MHz, ! 787.290 MHz
20 g8 20 B
10gB 10 gBm:
0 ddm 0 ddr
-10 Hem -10 He
D1 -13.000 dBm D1 -13.000 dBm
20 H 20 di
-30 HBr 30 By
o WWMMM - MWMMMM
<50 dBl <50 dB
-60 dBm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
Sal — e | A
L ] ] Ready ™) il )il ] Ready R ) P
date 30.JUL.2020 11:18:32 Date: 30.JUL.2020 11:19:19

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 13/ 15kHz

Lowest Channel / BPSK

Lowest Channel / QPSK

Spectrum =1 [ spectrum w
Ref Level 30,00 dBm _ Offset 10.80 dB & RBW 1 MHz Ref Level 30,00 dom _ Offset 10.80 db & RBW 1 MHz
o At 30ds SWT  77.9ms @ VBW 3 MHz Mode Auto Sweep o art S0ds SWT  77.9ms @ VBW 3 MHz  Mode Auto Sweep
SGL Count 1007100 SGL Count_100/100
(@ 1rm Max (@ 1rm Max
- MI[1] 71.82 dBm N M1[1] 21.98 dBm
w 777.310 MHz, v 777.310 MHZ
20 qen 20 g
10de 10 dem
0 dgm 0 dgm
-10 HBm -10 dem
D1 -13.000 dem D1 -13.000 dBm
20be 20 s
-30 HBm -30 dem
Y WWWWN“M o b MWM*“M&
50 50 db
60 dBm -60 dBm
Start 50.0 MHz 19501 pts Stop 19.5 GHz | | | Start 30.0 MHz 19501 pts Stop 10.5 GHz
S - — —— slov 1o
L )i J Ready [ | A 4L il J Ready

Date:

30.JUL. 2020

11:14:24

Middle Channel / BPSK

Middle Channel / QPSK

Spectrum

=)

Spectrum

=)

Ref Level 30,00 dBm _ Offset 10.80 db = RBW 1 MHz Ref Level 30,00 dbm _ Offset 10.60 db @ RBW 1 MHz
e att 30d8 SWT  77.0ms @ VBW 3 MHz Made Auto Sweep e att 30d8 SWT  77.0ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
(@ 1Rm Max @ 1Rm Max
) MI[1] 71.78 dBm - M1[1] 21.80 dBm
; 782.300 MHz, ; 782.300 MHz
20 e 20 B
10de 10 dem
0 dgm 0 dgm
-10 Hem -10 Hem
D1 -13.000 dem D1 -13.000 dBm
20be 20 i
-30 Hem -30 Hem
<0 bem MWWMMM quﬂﬂm
50 50 db
60 dBm -60 dBm
Start 50.0 MHz 19501 pts Stop 19.5 GHz | | | Start 30.0 MHz 19501 pts Stop 10.5 GHz
S - — —— slov 1o
Ready

L L

Date: 30.JUL.2020 11:59:55

4

Ready [T

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG052301B

LTE Band 13/ 15kHz
Highest Channel / BPSK Highest Channel / QPSK
Spectrum = || spectrum o
Ref Level 30.00 dém  Offset 10.80 dB & RBW 1 MHz Ref Level 30,00 dBm Offset 10.80 dB & RBW 1 MHz
o At 30ds SWT  77.9ms @ VBW 3 MHz Mode Auto Sweep o art S0ds SWT  77.9ms @ VBW 3 MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ LRm Max
Mi[1] 21.68 dBm M1[1] 21.20 dBm
n 787.290 MHz M1 787.290 MHz
20 g8 20 dem
10gB 10 gBm:
0 ddm 0 ddr
-10 Hem -10 He
D1 -13.000 dBm D1 -13.000 dBm
20 H -20 B
-30 HBm -30 HBm
okem Moo (| WWWMWM
<50 dBl <50 dB
-60 dBm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
Sal — LRLERSAUS ] LR Rl
L ] Ready ™) il )il ] Ready R ) P
Date 30.JUL.2020 11:21:26 Date: 30.JUL.2020 11:20:23

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No. : FG052301B
Frequency Stability
Test Conditions LTE Band 13 (BPSK) / Middle Channel Limit
Temperature Voltage BW 15kHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0013
40 Normal Voltage 0.0090
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0132
0 Normal Voltage 0.0032
PASS
-10 Normal Voltage 0.0107
-20 Normal Voltage 0.0133
-30 Normal Voltage 0.0118
20 Maximum Voltage 0.0138
20 Normal Voltage 0.0000
20 Battery End Point 0.0124
Note:
1. Normal Voltage =3.6 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =3.7 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A13-15 of 15
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ssamonias. FCC RADIO TEST REPORT Report No. : FG052301B

LTE Band 17
Peak-to-Average Ratio
Mode LTE Band 17 / 15kHz
Mod. BPSK QPSK Limit: 13dB
T Size 1T 1T Full T Result
Lowest CH 2.20 1.80 4.06
Middle CH 2.20 1.80 4,12 PASS
Highest CH 2.23 1.77 4.06
TEL : 886-3-327-3456 Page Number 1 Al7-1of 15

FAX . 886-3-328-4978
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Report No. : FG052301B

LTE Band 17 / 15kHz / BPSK

Lowest Channel / 1T

Spectrum

Ref Level 30.00 dam
30 dB

o Att

TRGEXT.

Offset 10.00 de

AQT 117 ms @ RBW 200 kHz

(@153 view

loF 7042 MKz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 100000

Mean Peak Crest | 10% | 104 | 0a%s | 0.010% |
Trace 1 | 20.96 dem | 23.18 dém 223 db 0.1% d8 2.00 db 2.20 db 223 db
Marker
i
[ i Measuring... D e ]

Middle Channel/ 1T

Spectrum

Ref Level 30.00 dam
o Att 30 dB
TRGEXT.

Offset 10.00 de

AQT 117 ms @ RBW 200 kHz

(@153 view

lcF 710.0 MKz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 100000

Mean Peak Crest | 10% | 104 | 0a%s | 0.010% |
Trace 1 | 20.61 dém | 23.13 dém 232 db 0.17 d8 2.00 db 2.20 db 223 db
Marker
i
L i Measuring..  LULLLOED e 4

Highest Channel/ 1T

Spectrum

Ref Level 30.00 dém
o Att 30 dB

TRGIEXT

Offset 11.60 A&

AQT 117 ms @ RBW 200 kHz

(@153 view

lcF 715.8 MKz

Mean Pwr + 20.00 dB

lean

Complementary Cumulative Distribution Function

samples: 100000

Peak Crest | 10% | 104 | 0a%s | 0.010% |

™
Trace 1 [ 21.67 dém

Marker

23.57 dém 2,30 dB 0.17 d& 2.00 dB 2.23 dB 225 dB

i
L JL

Measuring...

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 17 / 15kHz / QPSK

Lowest Channel / 1T

Lowest Channel / Full T

Spectrum
Ref Level 30.0
Att

TRGEXT.

0 dém

(=)

Offset 10.00 de
30dE AQT 117 ms @ RBW 200 kHz

(@153 view

Spectrum

Ref Level 30.00 dam
o Att
TRG:

Offset 10.00 de
30 dB AQT

11.7 ms @ RBW 200 kHz

(@153 view

lcF 7042 MKz

Meaan Pwr + 20.00 dB

lcF 7042 MKz

Meaan Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 100000

Complementary Cumulative Distribution Function

samples: 100000

Mean Peak Crest | 100 | 106 | 0. | 0.010% | Mean | Peak Crest | 100 | 106 | 0. | 0.010% |

Trace 1 | 20.65 dem | 22.81 dém 162 db 0.12 d& 136 d& .50 db 1.63 db Trace 1 | 20.25 dem | 24.41 dBm 4.16 b 2.0% da 351de 4.06 db 4.14 b

Marker Marker
i T " i .

L JL | Measuring... [ 1] ] L JL Measuring... | CHD e ]

Spectrum Spectrum

Ref Level 30.00 dém  Offset 10.60 d& Ref Level 30.00 dém  Offset 10.60 d&

o att 30dE AQT 117 ms @ RBW 200 kHz o att 30dE AQT 117 ms @ RBW 200 kHz

TRGEXT TREG:

(@153 view

(@153 view

0o

lcF 710.0 MKz

Meaan Pwr + 20.00 dB

lcF 710.0 MKz

Meaan Pwr + 20.00 dB

Complementary Cumulative Distribution Function

samples: 100000

Complementary Cumulative Distribution Function

samples: 100000

oot Peak Crest | 100 | 106 | 0. | 0.010% | Mean | Peak Crest | 100 | 106 | 0. | 0.010% |
Trace 1 | 20.65 dem | 22.66 dém 1ELdE 0.14 d& 136 d& .50 db 1.63 db Trace 1 | 20.08 dem | 24.35 dém 4.27 db 2.0% da 354 dB 412 db 4.23 db
Marker Marker
i T " i .
L JL Measuring. 4 L JL Measurin

Highest Channel/ 1T

Highest Channel / Full T

o Att
TR

KT

Spectrum #
Ref Level 30.00 dbm

Offset 11.60 A&
30dE AQT 117 ms @ RBW 200 kHz

(@153 view

Spectrum

Ref Level 30.00 dém

Offset 11.60 A&
30 dB AQT

11.7 ms @ RBW 200 kHz

lcF 715.8 MKz

Meaan Pwr + 20.00 dB

lcF 715.8 MKz

Meaan Pwr + 20.00 dB

Complementary

Cumulative Distribution Function samples: 100000

Complementary Cumulative Distribution Function

samples: 100000

Mean Peak | crest | 100 | 106 | 0. | 0.010% | Mean | Peak | crest | 100 | 106 | 0. | 0.010% |
Trace 1 | 21.73 dem | 23.52 dém 167 db 0.17 d& 136 d& 177 db 1.60 d& Trace 1 | 20.61 d&m | 25.00 dém 4.10 dB 2.0% da 354 dB 4.06 db 412 db
Marker Marker
i T . i T "
L JL Measuring... 4 L JL Measuring...
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26dB Bandwidth

Mode LTE Band 17 : 26dB(kHz)
Subcarrier Spacing 15k
Mod. QPSK
Lowest CH 219.38
Middle CH 206.59
Highest CH 198.20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301B

LTE Band 17

Lowest Channel / 15kHz / QPSK

Spectrum =
Ref Level 30.00 dém  Offset 10.60 db @ RBW 3 kHz
o At 30dE @ SWT  601ms @ VBW 10kHz Mode Sweep
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Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 T4, 17722 MHz 11.74 dém ndB down 219,38 kHz
T1 1 704.09011 MHz -14.47 dBm nd8 26.00 dB
T2 1 704, 30949 MHz -14.49 dBm Q factar 3200.8
i T .
L i | Measuring... A ]

Middle Channel / 15kHz / QPSK

Spectrum 2
Ref Level 30.00 dém  Offset 10.60 db @ RBW 3 kHz
o At 30dE @ SWT  601ms @ VBW 10kHz Mode Sweep
GATIEXT
(@ 1Pk Max
M1l 11.67 dBm
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2048 ) ndB 26.00 dp|
10 de b B 206.590000000 kHz
1 n 7
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Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 709 87762 MHZ 11.67 dbm gk down 206,59 kHz
T1 1 70989171 MHz -14.89 dBm nde 26.00 dB
T2 1 710.0983 MHz -14.35 dBm Q factar 3436.6
T T
L JL Measuring... ] 4

Highest Channel / 15kHz / QPSK

Spectrum

()

Ref Level 30.00 dam
o At
GAT:EXT

Offset
30 dB @ SWT

10.80 d8 @ RBW 3 kHz

691 ms @ VBW 10 kHz Mode Sweep
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20 de;
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 71577762 MHz 11.68 dém gk down 198.2 kHiz
T1 1 715,7001 MHz -16.00 dBm nde 26.00 dB
T2 1 7155983 MHz -14.45 dBm Q factar 36114
T T
L JL Measuring... N i
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Occupied Bandwidth
Mode LTE Band 17 : OB(kHz)
Subcarrier Spacing 15k
Mod. QPSK
Lowest CH 186.61
Middle CH 187.01
Highest CH 187.41
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052301B

LTE Band 17

Lowest Channel / 15kHz / QPSK

Ref Level 30.00 dam
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GAT:EXT

Offset
30 dB @ SWT

10.80 d8 @ RBW 3 kHz
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| Measuring..

186.613386613 kHz

Middle Channel / 15kHz / QPSK
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Highest Channel / 15kHz / QPSK

Spectrum
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